

تاریخ گزارش: ۱۴۰۳/۰۸/۰۱



گزارش آنالیز شمش مسی - کارخانه لوله

آزمایشگاه و کنترل کیفیت
شرکت بابک مس ایرانیان

SAMPLE NO.	SAMPLE NAME	Cu	Sn	Zn	Pb	Fe	Ni	P	Si	Mn	S	Cd	Bi	Cr	Sb	As	Se	Te	Ag	Co	O ₂	H ₂	
MEASURING UNIT		%	PP	PPM	PPM	PPM	PPM	PPM	PP	PP	PPM	PPM	PP	PP	PP	PP	PP	PP	PP	PP	PP	PPM	PPM
B-30712-S		99.99	1.00	2.00	13.59	17.48	13.28	1.28	1.00	0.20	14.86	0.20	0.60	1.00	1.00	1.00	0.40	1.20	2.85	2.00	1810.00	2.30	

